Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2019-2020

Sanitary and Environmental Engineering

PART 1: WATER SUPPLY ENGINEERING

Page 1 of 10

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or
discrepancies have occurred.



Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2019-2020

Sanitary and Environmental Engineering (Syllabus)

Assistant Professor Dr. Basim Hussein Khudair Al-Obaidi

E-Mail: dr.basimal-obaidy@coeng.uobaghdad.edu.iq

Text Books:
1) Water Supply and Sewerage by: E. W. Steel and T. J. McGhee

2) Water Supply and Wastewater Engineering (Part 1 and 2) by: D.Lal and A. K. Upadhyay
[...]
The effect of K; and K> on the self- purification process

1) Increasing K1 will increase D¢ and displace D. upstream. Decreasing Ki will decrease D
and displace D. downstream.

2) Increasing K, will decrease D¢ and displace Dc upstream. Decreasing K, will increase Dc
and displace D. downstream.

¥
or
o2
N
~
o]
2%
3

27 8.07 7.67 126
4 7.2 7.53 T4
20 e 132 740
0 7.63 1.25 6.85

Page 5 of 10
These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or
discrepancies have occurred.




Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering

General requirements:

_(Kl"'KS% (1 ‘( K1+K3F )

Ka

1. The BOD at distance x: Ly =L

Where: Lo = the BOD in the stream atx=0
3 _KZ)H( Kl B La ‘(K1+K3)§ _ —Kzzu( SR KLy
Qo =0 e —(K1+K3)[L0 K1+K3Ie c J+[E+K2(K1+K3)

2. .
.

Where: Do = the deficit in the stream atx=0

3. The critical deficit:

XK (wg)r{m& (ml%ﬂ&&[m& KZ[?Z_SRM

Ki: Deoxygenation Constant

K2: Reaeration constant = (&Hgyé D, =203&10°cnisect 20°c

Ko =Ko (102§

4. If BOD decreases along a reach and BODx s less than predicted by:

I_X — Loe_Kla' So L, = O LX LO _(Kl""KSy

5. IfBOD increases with (x) or decreases less than predicted by:

L =Le “Sng =0 L =Lse U+IL€[1 e UJ

2019-2020

6. In absence of values (Ks, La, Sg) may be reduced to Classic Streeter- Phelps Formulation:

qx) _ Doe—Kzlu( + KzliiKi Lo[e_KlL)j —e_KZX
u K2 K -K _X
=" Kil KL, (D°)J' =u

Dy =Due™ +Lle™ —e*¢)

Page 6 of 10

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or

discrepancies have occurred.



Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2019-2020

e ]
DO(Q +Q,)=DQxQ +DQxQ,
BOEIQ +Q,)=BORxQ +BOR, xQ,

Solved problems

Problem 1: A waste effluent of 560 L/s with BODs = 50 mg/L, DO = 3 mg/L and T =23 °Cis to be
discharged into a river of 2.8 m3/s flow, BODs = 4mg/L, DO = 8.2mg/L and T= 17 °C. K; for the
waste is 0.23 day " at 20 °C. The average velocity of the river is 0.18 m/s with aeration rate of
0.43 day * at 20 °C. 1) Is DO min within the environmental limitations? 2) At what distance is the
maximum deficit located. 3) Draw the oxygen sag curve?

Solution:
Characteristics of the mix:

Qumix = Q- + Q,, = 2.8+ 0.56 = 3.36 m3/sec

BODs, X Q, + BODs,, X Q,, _ 4% 2.8+ 50 x 0.56

BODgyiy = o = T3 =11.67 ~ 11.7 mg/L
X .
DO, X Q, + DO, X Q,, 8.2 X 2.8+ 3 x 0.56
DOy = = =7.33 L
Mix QMLx 3.36 mg/
T, xQ,+T, X 17 x 2.8+ 23 x0.56
TMix — T QT w QW — — 180C
Quix 3.36

Ki18) = Kic20y) X 1.0477720 = 0.23 x 1.047(18-20) » 0.21 day™*
Ky18) = Ka(a0) X 1.0257 729 = 0.43 x 1.02518729) ~ 0.41 day !

BOD,_r = L(1 — e ¥1t) = BODs_,53 = L(1 — e7%21%%) = 11.7 = L(1 — 7 %2¥%5) = L,;, = BOD,,
= ultimate BOD = 17998 mg/L

DO saturation from table, at Tmix = 18 °C = 9.54 mg/L

D; = DOggt gt 7mix — DOmix = 9.54 — 7.33 = 2.21 mg/L

1 kol ky—ky 1 0417 041-0.21
[1 -2 _Ix 0] x 2.21| = 2.69 day
1 k LO

t, = In-2 - z 1-
Tl —Ty Tk 0410210211 021 x 17.1

Page 7 of 10

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or
discrepancies have occurred.



Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2019-2020

D = K Le ¥ute _021x17.1x o —021%2.69 _ioc .
Y 0.41 =496 mg/

myg myg
Dmin - DOSat.at Tmix — DC == 954 - 498 - 458T > 4T OK

) ) ] 2.95 X 24 x 3600
Distance = Velocity X time = 0.18 m/ secX 1000 = 45.878 km

Problem 2: A city discharges 1.25 m*/sec of wastewater onto a stream whose minimum rate of flow is 8
m3/sec. The velocity of stream is 0.8 m/sec. The temperature of the wastewater is 20 °C and that of the
stream is 15 °C. The BODs of the wastewater is 183 mg/L, and that of the stream is 2 mg/L. The wastewater
contains no dissolved oxygen but the stream is 90 percent saturated upstream of the discharge. At 20 °C,
deoxygenation coefficient (K; ) is estimated to be 0.3 per day and reaeration coefficient (K, ) is 0.9 per
day. Determine the critical-oxygen deficit and its location. Also, estimate the 20 °C BODs of the sample
taken at the critical point. Use temperature coefficient of 1.135 for deoxygenation coefficient (K1 ) and
1.024 for reaeration coefficient (K, ). Also, plot the dissolved-oxygen sag curve? Given the saturation
concentration at 15 °C and at mixed temperature = 10.15 mg/L

Solution:

1. Characteristics of the mix:

Quix = Q- + Q,, = 8+ 1.25 = 9.25 m3/sec

DO of the stream, DO, = 0.9 X 10.15 =9.14 mg/L

DO, X Q, + DO,, X Q,, 9.14x 8+ 0x 1.25

DOuix = O = 925 =79mg/L
T, xQ,+T,xQ, 15x8420x1.25
Tyir = = = 15.675°C
Mtx Qurix 9.25

Ki(15.675) = 0.3 X 1.135(15:675-20) ~ 0,173 day~*
Ky(1s.675) = 0.9 X 1.024(15675720) ~ 0.812 day !

BODs, X Q, + BODs,, X Q,, 2 x 8+ 183 x 1.25
Quix 9.25

BOD;_r = L(1 — e ¥1t) = BODs_5 g75 = L(1 — e %173%%) = 26.46 = L(1 — e~ 2173%%) = L.,

m
= BOD,, = ultimate BOD = 45.702 Tg = Lyix

BODsyix = = 26.46 mg/L

2. Initial dissolved oxygen deficit at mixed temperature (Twvix = 15.675 °C)

From table, DO saturation concentration at 15.675 °C = 10.15 mg/L

Page 8 of 10

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or
discrepancies have occurred.



Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2019-2020

Initial deficit: Dy = DOsar.ar rmix — DOmix = 10.15 — 7.9 = 2.25 mg/L

3. Determination of t. and x.:

_ 1 K=K 0814, 0812-0173
=00 2{1 (DO)J 08120174;1 225} 2108l

KK "k |KL 0173" 017345703

3600 x 24

xc=v><tc=0.8x< 1000

) x 2.105 = 145.497 km

4. Determination of D. and DO at xc:

K1 Lomix € " K1te _ 0173 X 45.702 X g~0-173x2.105
K, 0.812

D, = =6.765mg/L

DO at x, = 10.15 — 6.765 = 3.385 =2 >D0Mm—2mg/L 0.K
5. Determination of BODs of a sample taken at x.:
L = Loyix X e K1%tc = 45,702 x ¢70-173%2.105 = 31 752 mg /L
BODs_,o = 31.752 x (1 — e %3%%) = 24.667 mg/L

6. Computation of additional points on the oxygen sag curve:

K Loyix
D, = ——— (e Kat — g~ Kat) 4 p.e~Kat
— 0.173 X 45702 (6—0.173Xt _ e—O.SlZXt) + 2.258—0.812Xt
0.812 —-0.173
DOt = DOSCLII - Dt = 10.15 - Dt
DISTANCE (km) 0 50 100 120 140 150 200 250
Time (day) 0.000 0.723 1.447 1.736 2.025 2.170 2.894 3.617
D: (mg/L) 2.250 5.291 6.506 6.691 6.761 6.762 6.534 6.081
DOsat (mg/L) 10.15 10.15 10.15 10.15 10.15 10.15 10.15 10.15
DO (mg/L) 7.900 4.859 3.644 3.459 3.389 3.388 3.616 4.069

Page g of 10

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or
discrepancies have occurred.



Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2019-2020

Dissolved Oxygen (mg/L)

0 50 100 150 200 250 300
Distance (km)

Oxygen sag curve

Problem 3: The domestic sewage of a town is to be discharged into a stream after treatment.
Determine the maximum permissible effluent BOD and the percentage purification required in
the treatment given the following particulars:

Population of town: 50000 capita, DWF of sewage: 150 liters per capita, BOD contribution per
capita: 0.075 kg/day, Minimum flow of stream: 0.20 m3/sec, BOD of stream: 3 mg/L, Maximum
BOD of stream on downstream: 5 mg/L.

Problem 4: A stream, saturated with DO, has a flow of 1.2 m3/sec, BOD of 4 mg/L and oxygenation
rate constant of 0.3 per day (based 10). It receives an effluent discharge of 0.25 m3/sec having
BOD 20 mg/L, DO 5 mg/L and deoxygenation rate constant 0.13 per day (based 10). The average
velocity of flow of the stream is 0.18 m/sec. Calculate the DO deficit at point 20 km and 40 km
downstream? Assume that the temperature is 20°C throughout and BOD is measured at 5 days.
Take saturated DO at 20°C as 9.17 mg/L.

Problem 5: A city discharge at the rate of 1200 liters per second, into a stream whose minimum
flow is 5000 liters per second, the temperature of both being 20°C. The 5-day BOD at 20°C for
sewage is 160 mg/L and that of river water is 2 mg/L. The DO content of sewage is zero while
that of stream is 90% of the saturation DO. Find out the degree of treatment required if the
minimum DO to be maintained in the stream is 4 mg/L? Assume deoxygenation coefficient as 0.1
(based 10) and reoxygenation coefficient as 0.3 (based 10). Given saturation DO at 20°C as 9.17
mg/L.

Page 10 of 10
These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or
discrepancies have occurred.



https://howtochoo.se/technology/how-to-choose-a-drm-software-for-documents/

Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2016-2017

Sanitary and Environmental Engineering

PART 2: WASTEWATER ENGINEERING



Dr. Awatif Soaded & Dr. Basim H.

Sanitary and Environmental Engineering 2016-2017

PART 2: WASTEWATER ENGINEERING

Lecture 6: Flow Diagram for a Wastewater or Sewage Treatment Plant (WWTP)

‘ Primary Treatment

Secondary or Biological Treatment

1-LLP low lift pump: to raise the level of the flowing sewage
2-Screen: to remove large solids

3-Flotation Tank: to remove oil and grease

4-Girt Chamber: to remove grits and sand

5-Primary Sedimentation Tank: to remove suspended solids

6-Biological Tank: for the decomposition of organic matter
7-Secondary Sedimentation Tank: for the settlement of the
Flocculent biological mass

8-Chlorination Contact Tank: to kill harmful organisms

9-Thickner: to reduce the moisture content for sludge
10-Digester: for the decomposition of the organic matter
11-Drying Beds: to dry the sludge

10 11

For the removal of inorganic matter

For the removal of organic matter

Sludge Treatment

Sludge Treatment

Ligud ——>

y

Sludge

~



Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2017-2018

Wastewater treatment plant:

First: Primary treatment: a treatment process for wastewater (or sewage) is employed to remove
inorganic material that floats or will settle, and pathogens that account for about 30 percent of biological
oxygen demand (BOD). It involves:

Low lift station

Parshall flume.

Racks, screens and comminutors.
Floatation tank.

Grit removal.

Primary sedimentation tanks.

ok wN R

Second: secondary or biological treatment: is a treatment process for wastewater (or sewage) to remove
organic matter and achieve a certain degree of effluent quality by using a sewage treatment plant with
physical phase separation to remove settleable solids and a biological process to remove dissolved and
suspended organic compounds.
1. Biological process.
2. Secondary sedimentation tank.
3. Chlorine contact tank (effluent disposal).
Biological process:
Attached growth process:
a) Intermittent sand filter.
b) Trickling filters.
c) Rotating biological contactors.
Suspended growth process:
a) Conventional process.
b) Tapered aeration process.
c) Step aeration process.
d) Completely mixed process.
e) Extended aeration process.
f) Contact stabilization process.
Sludge treatment and disposal:
a) Thickener tank.
b) Digester tanks.
c) Dewatering process (drying beds, vacuum filter, pressure filter, centrifuges, pressed filters,
drying and combustion).

Third: Tertiary treatment is the final cleaning process that improves wastewater quality before it is
reused, recycled or discharged to the environment. The treatment removes remaining inorganic
compounds, and substances, such as the nitrogen and phosphorus.

Page 3of 4
These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or
discrepancies have occurred.




Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2017-2018

Microbiology of sewage treatment:

Domestic sewage contains enormous quantities of microorganisms which depending upon its age and the
quantity of dilution water, bacterial counts in raw sewage may be expected to range (0.5 X 10° —
5 x 10°) /mL. Viruses, protozoans, worms, etc., are also present but their concentration is seldom
important enough to require measurement.

Bacteria are single-celled plants which metabolize soluble food and reproduce by binary fission.

Lag Log Declining Stationary, Increosing Log
phase’ phase growthphase | phase | death phase | death phose IDEUfh

] ]

Numbers of microorganisms

Time
Growth pattern based on number of organisms.

A Log growth Declining

phase growth phase Endogenous phase

Mass of microorganisms

N’

Time
Growth pattern based on mass of organisms.
The declining growth phase is generally used for biological treatment systems.
Page 4 of 4

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or
discrepancies have occurred.



https://howtochoo.se/technology/how-to-choose-a-drm-software-for-documents/

Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2019-2020

Sanitary and Environmental Engineering

PART 2: WASTEWATER ENGINEERING

Page 1 of 10

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or
discrepancies have occurred.



Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2019-2020

PART 2: WASTEWATER ENGINEERING

Lecture 7: Preliminary and Primary Treatment

Note:

a) The headwork of wastewater plants usually incorporates a flow measurement device as a Parshall
flume and mechanical or physic-chemical system designed for removal of large floating solids, grit
and perhaps grease (preliminary treatment systems).

b) Primary treatment has traditionally implied a sedimentation process intended to remove
suspended organic solids. Chemicals are sometimes added in primary clarifiers to assist in removal
of finely divided and colloidal solids or to precipitate.

1. Low lift sewage pump station:

2. Screen: A protective device used to remove large and coarse materials from the wastewater, which
may damage equipment.

a) Types: rack, mesh
b) Openings: Coarse more than 50 mm, medium 25-50 mm, fine less than 25 mm.
c) Flowing velocity through the openings: vi= 0.6-1.2 m/sec

3. Flotation or Skimming tank: To separate solid and liquid particles (grease and oil) from the
wastewater by the introduction of air bubbles. The particles are attached to the bubbles and by the
buoyancy forces, the particles are raised to the water surface. The floating particles are removed by
skimming.

Types: Dissolved air flotation, Dispersed air flotation

Dissolved air flotation (DAF): Air bubbles are introduced by injection of air to the water under pressure.
Air is dissolved under 250-450 kPa in the pressure tank, where the water is held for several minutes.

The components of this tank:

1-pressurizing pump 2-pressure tank 3-flotation tank

VB
influent
=2 > A= S A\
to FPeSSIAYZ. ) A f L8 ﬁ‘:) SM\VASH
2 P’W esswee Yanlk a3
% Flotoblion Foank-
Page 2 of 10

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or
discrepancies have occurred.



Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2019-2020

The performance of this system depends on:

4-13x85, x 2D

S C;

g: Air to solid ratio (mL of air/ mg solids) Temperature°C | 0 10 20 30
S.: Solubility of air depending on temperature (mL/L) SamL/L 29.2 |22.8 |18.7]157

P air= 1.3 mg /mL

f = Fraction of dissolved air at pressure (P) = 0.5

Pipa+101.35
P = Pressure, atm (Pgsm = “’11101—35)'

Ci= Concentration of suspended solids in the influent (mg/L)

Design criteria:
Detention time = 3-30 min
Flowing velocity = 50-250 mm/sec

§= 0.005-0.6 mL/mg

Surface loading rate = velocity to rise the suspended solids = 8-160 L/m%.min (SLR = Ag).

The quantities of float skimming = (3-7) % of incoming flow.

Dispersed air flotation: Air bobbles are formed by aeration at atmospheric pressure using revolving
impellers or turbine aerators. The advantages of a dispersed-air flotation system are:

a) Compactsize,
[...]
dimensions, NRC formula? Q = 5000 m3/day, influent BODs = 280 mg/L, volume of first filter = 1000 m?3,
volume of second filter = 800 m?, filter depth = 2 m, recirculation rate for first filter = 1.5, recirculation
rate for second filter = 1.25. Also, calculate organic loading rate (BODs kg/day) and Hydraulic loading
(m3/m?/d) for raw, primary and secondary filter, efficiency of each stage and overall removal efficiency?

Solution:

3 3

m m
Q =5000——=3.472 —
day min

3
Organic loading rate for raw sewage: OLR = 5000 ;rny x 280 % x 1073 = 1400 kg BODs/day

1+r 1+1.5

First stage filter: F; = Tror? — (roixis? — 1.89
Ci—Co 1
L 140532 Qvf( C};L
280 — C 1
€ = - C, =77.328 mg/L

280 1 + 0532 3.472 x 280

: \/ 1000 x 1.89
280 — 77.324

% Removal = T X 100 = 72.384%

3
Organic loading rate for filter 1: OLR = Q;, X Cin + Q, X C, = 5000 ;Ty X 280% x 1073 +

3
5000 ;’ny X 1.5 x 77.328 =% x 107% = 1400 + 579.96 = 1979.96 kg BODs/day

. _ _ _ Q+Qr _ 500025 _ m3
Hydraulic loading rate: HLR = A @ - 25m2'day

Page g of 18
These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or
discrepancies have occurred.




Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2019-2020

3
If need, Organic loading rate for effluent sewage from filterl: OLR = 5000 ;Ty x 77.328 % x 1073 =
386.64 kg BODs/day

e 14r 1+1.25 _
Second stage filter: F; = 0% — Uroixizs? = 1.777
Ce—Co 1
Ce 0.532 0 xC,
1+1_(Ci—Ce)x U XF
i
77.328 — C, 1 .
¢ = - C, = 35.237 mg/L
77.328 0.532 J3.472 x 77.328
1 (280 — 77.324) 800 x 1.777
— 280
% R | = 7732835237 100 = 54.431%
o removal = 77328 = . 0

3
Organic loading rate for filter 2: OLR = Q;;, X Ci, + @ X C, = 5000 ;Ty X 77.328 % x 1073 +
3
5000 ::Ty x 1.25 x 35.237 22 x 1073 = 386.64 + 220.231 = 606.871 kg BODs/day

L

Hydraulic loading rate: HLR = QZQT = 5°°2§2'25 = 28.125

S 2

m3
m2.da

3
If need, Organic loading rate for effluent sewage from filter2: OLR = 5000 ;Ty X 35.237 % x 1073 =
176.185 kg BODs /day

Overall Removal Efficiency: % Removal = W X 100 = 87.415%

Page 10 of 18
These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or
discrepancies have occurred.




Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2019-2020

Suspended Growth Process

Suspended growth processes maintain an adequate biological mass in suspension within the reactor by
employing either natural or mechanical mixing. In most processes the required volume is reduced by
returning bacteria from the secondary clarifier in order to maintain a high solids concentration. Suspended
growth processes include, Activated sludge and its various modifications, Oxidation ponds and Sludge
digestion system.

One of the treatment units designed by this technique is the Activated Sludge Process. The flow diagram of
this unit is: air

VAR,

Q, So Effluent

Reactor X,S Secondary Sedimentation Tank

Qr,Xr Qw, Xr >sludge to the digester

<€

Solid return line
Where:
Q = Wastewater flow rate (Influent).
Qr = Return (recycle) sludge flow.
Qw = Waste sludge flow.
X = Mixed liquor suspended solids concentration (MLSS).
Xr = underflow suspended solids concentration.
Xe = Effluent suspended solids concentration.
So = Influent BODs.
S = Effluent soluble BODs.

This unit consists of:

1. Reactor or the aeration basin, in which the microorganisms are kept in suspension by mixing or
aerating the influent wastewater. The microorganisms grow in this tank to form the biomass which is
known as the activated sludge.

2. Secondary sedimentation tank (clarifier) in which the biomass (activated sludge) is settled by gravity.

3. Solid return (recycle) system which is to return a portion of the settled sludge from the bottom of the
secondary sedimentation tank back to the reactor as (Qr).

Note: All the settled sludge is returned but a portion is wasted (Qw). The effluent from the secondary
sedimentation tank is usually disposed into the river after disinfection but within environmental limits. This
effluent could be reused in irrigation or industrial purposes.

Types of activated sludge processes:

a) Conventional process, the return sludge is mixed with the influent at the head of the reactor. Air is
provided uniformly along the reactor.

b) Tapered aeration process, as in 1 but matching of the oxygen supply with the demand is done by
introducing more air at the end of the reactor.

c) Step aeration process, distributing the influent flow to a number of inputs along the reactor. This is
done to avoid high oxygen demand.

d) Complete mixed process, the influent flow, return sludge and air are applied uniformly at several
input points throughout the reactor.

Page 11 of 18

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or
discrepancies have occurred.



Dr. Awatif Soaded & Dr. Basim H.

Q
o o
'ﬁ “““““““““““““ X
|
ov | 03
— (0-0,) —YX—s
Supply
Oxygen
Oxygen
rate Defmnq rcr)ég
(@) Conventional activoted sludge
0 a%
R ——— 7.4
1
- (@-0,) —Zsn
Supply
Oxygen
rm:g Demand (’3;'):39“

(¢ ) Step aeration activoted sludge

Sanitary and Environmental Engineering

Operating problems of activated sludge systems:
1. Floating sludge: Air bubbles of nitrogen gas will raise the sludge to the surface of the reactor. This is
caused by high retention time where the sludge remains too long in the reactor. Here the bacteria will
reduce the nitrate to nitrogen gas (denitrification process). This problem is solved by increasing Qr to
reduce the detention time or by increasing Qw to reduce the sludge age.

2. Bulking sludge: Presences of microorganisms which will enter large amounts of water in their cells due
to the lack in nutrients or low pH. This problem is solved by providing the lack in nutrients and a neutral

pH. The require nutrients are shown in the table.

Supply

L ——— Demond

(&) Tapered ceration activated sludge

— e

Su pply
Demand

() Completely mixed activoted sludge

Activated sludge configuration and effect upon oxygen supply

2019-2020

(0-0,)

Elements

N

p

S

Na

K

Ca

Mg

Fe

other

Concentration mg/L

0.05

0.016

0.004

0.004

0.003

0.004

0.003

0.001

trace

Page 12 of 18

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or

discrepancies have occurred.




Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2019-2020

Mathematical model of activated sludge systems:
The basic factor in design, control, and operation of suspended growth systems is the mean cell

residence time or sludge age (6.), which define by:
X

BC=@

Where:
X: Total microbial mass in the reactor.

AA—};: Total quantity of solids withdrawn daily.

0": The lowest value of sludge age (8,.) at which operation is possible.

At retention times 6 less than 87" organisms are removed more quickly than they are synthesized, the
failure will occur 68 < 67",

6<: The design value of sludge age (6.) and must be significant greater than (95),(951 > HC)

o¢
om
more.

For equilibrium system, the quantity of solids produced must equal that lost, and quantity produced per
day given by:

: The safety factor of the system should be at least 4. In standard process, the safety factor of 20 or

B AxS
K.+ S

u

Where:

u: Net specific growth rate or growth per unit mass per unit time.

f: Maximum rate of growth.

S: Concentration of substrate surrounding the microorganisms.

K;: Half velocity constant, and

kq: Microorganisms decay coefficient (mass/unit mass/time) reflecting the endogenous burn-up of cell
mass.

Completely mixed process with solids recycle:

All waste utilization occurs in the biological reactor and that the total biological mass in the system is
equal to the biological mass in the reactor (mass balance).

——
-

OI|XI|5 OWIXI
o

Completely mixed biological reactor with solids recycle.
The mean cell residence time, or sludge age:
1) If solids are wasted from the clarifier as shown in the solid line, rather than from the reactor:

g = X xV
C_(%)_waxr‘}‘(Q_Qw)xe

Page 13 of 18

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or
discrepancies have occurred.



Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2019-2020

Where:
Q: Waste flow rate,
x: Mixed liquor suspended solid concentration (MLSS).
xr: Clarifier underflow suspended solids concentration.
xe: Effluent suspended solids concentration.
Qw: Waste sludge flow rate, and
Qr: Return sludge flow rate.
2) If solids are wasted from the reactor as shown in the dashed line, rather than from the clarifier:
xV
0, =
Qw Xx+ (Q - Qw)xe
Lawrence and McCarty have shown the total microbial mass in the reactor is given by:
YXQX(So—S)x0. 6. , Yx(Sp—S)
XV = 1+kgx6, &x = ? X 1+kgx6.

Where:

Y: Growth yield coefficient relating cell yield to the material metabolized.
So: Influent BODs.

S: Effluent soluble BODs

0: Liquid retention time in the reactor, 8 = %

Secondary Sedimentation Tank

a) Intrickling filters: is used to remove large particles of sloughed slime layer. Its design is similar
to Primary Sedimentation tanks. For design requirements:
SOR 25 —33 m/d and not to exceed 50 m/d at peak flow.

b) In activated sludge process: is used to contribute BOD of the effluent and for thickening the
sludge to maintain the required sludge age. For design requirements:
Solid loading rate = 2.5 -6.2 kg/m?/hr at average flow and not to exceed 10.2 kg/m?/hr at peak
flow
SOR =16 — 32 m/d at average flow and 40 — 64 m/d at peak flow
Weir loading 125 — 375 m3/m /d
Depth=2.5-6m

Page 14 of 18

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or
discrepancies have occurred.



Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2019-2020

Solved problems

Problem 1: Design an activated sludge process to yield an effluent of BODs 20 mg/L and suspended solids
25 mg/L. The influent BODs after primary treatment is 160 mg/L. The wastewater flow is 10 m*/min, MLSS
=2500 mg/L, underflow SS concentration = 1.5%, yield coefficient (Y) = 0.65, sludge age, 8, = 10 day, decay
coefficient (kq) = 0.05/day, BODs of SS effluent = 63% of SS effluent and the solids are 80% volatile.
Solution:
1. The BOD:s of the effluent solids can be estimated to be 0.63 (SSeffient),
The soluble effluent BODs must thus be reduced to (20-0.63*25 = 4 mg/L)

2. The total biological mass in the reactor is calculated from Eq. (24-11):

_YQAUS,-S
xV= 1rk.Q

Where:
xV: Microbial mass (mg).
V: Volume of the reactor (m3).

x = Mixed liquor suspended solids concentration (MLSS).
gm biomasses generated )

Y: Growth yield coefficient (

gm BOD or COD consumed

6.: Sludge age or mean cell residence time (day).

kq: Decay coefficient (day™).

S = BODs of the ef fluent — BODs of the SS ef fluent.

0: Liquid retention time in the reactor (8 = %).

YQA(S, —S) _ 065<(10<10061440 / day(10x(160-4mg/ L _
V=T 11005410 =973410mc

973<10
V= ~5E00 =389410L=3894¢

3. The rate of sludge (biological solids) production is obtained from Eq. (24-6) and is:

dX_xV_97310mg_
e 1tay ay =9.73x10mg day=973kg/day

The solids are 80 percent volatile (organic),
Total production =9g§5 121Rg/da)

4. The waste sludge flow rate:
Note: (1% Concentration = 10000 Y & 1.5% Concentration = 15000
The underflow solids concentration is unllkely to exceed 15,000 mg/L and could be less. Assume xr = 15000

mg/L,
Total Solid Production

w

1217<1(9mgday 121%10Gmgday_
Q="15a0mgL_~ 15d0mgm —o"/da)

5. The recirculation flow can be calculated from equation (24-10):

><x _10r/mirx(2500ng/L :
Q1% ~(QrQ K= - 2% LUTIZSOIL_rt mir

Page 15 of 18

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or
discrepancies have occurred.



Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2019-2020

_Q_2_
r= O _10_0.2

6. The hydraulic retention time in the reactor:

_+_ V_  389410L  _
o=t 0O~ T0<10061441 day—O.ZZJIay&aEhour

7. The oxygen demand required:
The required amount of oxygen which must be provided in suspended growth process is equal to the
difference between the ultimate BOD of the waste which is removed and the ultimate BOD of the solids
which are wasted.
For ordinary domestic sewage this may be taken as equal to:

O, demandl.4%(S,—S)xQ-114.Q,
0, demand = 1.47 x (160 — 4) x (14.4 x 10°) — 1.14 x 15000 x 81100 = 1.915 x 10°

= 1915 kg/day

The volume of air required at STP in m* may be calculated from:

Assume pgir = 1.2 kg/m3 :and if Oz=(2j3.2%ciln air q
O,demandO, demand 1915

Flow rate of air, Q= = = —68567/da

owrateofa, Qir=0o3312~ 0278 ~ 0278 3

If the actual efficiency of oxygen transfer is 7% (7% O, mass transfer in water)

Volume of air required or Actual Air Required =%y:9794ﬁ3/day:68ﬁ/mlr

The air volume required per unit of BODs removed equal:

9794% /day B
(16(}4)x103kg/rr?(1(}<144@n3/day—436m3/kg

8. Compressor Power requirements to provid airflow:

WwXRXT, [/P\%®
)
841 x e P,

P: the power required (kW),

w: the air mass flow (kg/sec),

R: the gas constant (8.314),

T: the inlet temperature (° K),

P1: the absolute inlet pressure in atm,

P,: the absolute outlet pressure in atm,

e: the efficiency of the machine (70-80%).

1915 kg /day
0.07 x 0.232
Assume inlet air temperature = 30 °C=303 °K

Assume P1 =1latm & P2=1.58 atm

wXRXT, (P2)°'283 . 0.71 x 8.314 x 303 (1.58)0'283 ! = 20189 1w
= —X e — = X — = .
8.41 x e P, 8.41 x 0.75 1

Oxygen required = =117918.72 kg /day

9. Organic loading rate:

BoD, - BODsnfiyen: 160 mg/L

1 —e-kixt 1 _ g-023x5 235mg/L

BOD, xQ 235X 10-3% x 10 x 1440m®/day VKO
v o 3894 m3 " m3.day

Page 16 of 18

Organic LoadingRate =

These lectures are intended to be a guide documentation of the course held. Please, revise and check out the references if any errors or
discrepancies have occurred.



Dr. Awatif Soaded & Dr. Basim H. Sanitary and Environmental Engineering 2019-2020

Problem 2: Design a circular secondary sedimentation tank for the reactor of the active sludge process
in the last example. Assume depth of the tank = 2.5 m and solid loading rate = 4 kg/m?/hr?
Solution:
1. Total solids flowing into the secondary sedimentation tank is calculate from equation:
mg 10(1+0.2) m3 1073 kg 60 m3
xx(Q+Qr)=ZSOOTx - = 2500 X ———x 12 X

min m3 hr
= 1800 kg/hr

2. Surface area of SST:
A Total Solids 1800 kg/hr
$ " Solid Loading 4 kg/m?. hr
SST diameter,

T
AS=450m2=ZD2 =D=~24m

3. Surface overflow rate of SST (SOR):

sop = 2 _ 10x1440 m?®/day 32 m/d
A 450 m? = 32m/day

= 450 m?

4. Weir loading rate of SST (WLR):

WLR = Q _10><1440m3/day_191 3 1
D TX24m B m/m/day

5. Detention time:

gV _ 4s0xasm®
—V T 0T 0x60m3/ar . O

Problem 3: An activated sludge plant treats a wastewater flow of 5000 m3/day with a BODs of 180 mg/L.
the organic loading rate is 0.3 kg BODs per kg MLSS and the hydraulic retention time is 5 hours.
Determine the concentration of MLSS in mg/L?

Problem 4: If the reactor in problem 17.8 is operated at sludge age of 10 days determine the sludge
production rate. If the sludge is concentrated in the clarifier underflow to 1.5 percent solids content,
what will be the waste sludge flow?

Problem 5: Design an activated sludge process to treat a waste flow of 15000 m*/day with a BODs of
180 mg/L following primary treatment. The effluent BODs and SS are to be less than 20 mg/L. Assume X,
= 15000 mg/L, x = 2500 mg/L, 8, = 10 days, Y = 0.60, kg = 0.05. determine the reactor volume, the
sludge production rate, the circulation rate, the hydraulic retention time, and the oxygen required?
Problem 6: A wastewater has an average BOD5 of 250 mg/L. The average flow is 8000 m3/day, the
minimum 3000 m3/day, and the maximum 13500 m3/day. Design a complete activated sludge system,
including primary and secondary clarifiers, to yield an effluent BOD5 and SS of 30 mg/L at peak flow.